

SAMPLE DESCRIPTION:

(1) PIECES OF SUBMITTED SAMPLE SAID TO BE FACE:

ITEM: SL261 (NPF-A144)

COM: 100% NYLON

FINISH:DWR(C6)+BREATHABLE 2 & HALF LAYER W/P: 3000 MM MVP: 3000 G/M2/24H 56"
160GSM

COLOR: 24-炫藜紅

82-個性黑

13-殷磚紅

70-紐約灰

41-清晨藍

42-午夜藍

61-青石綠

PI: HM1606001-A

HM1606002-A

HM1606003-A

HM1606004-A

HM1606005-A

HM1606006-A

TEST STANDARD AND RESULT

1	W/P (Hydrostatic pressure test)	JIS L1092 B	5000	MM
2	M.V.T (Moisture vapor trasmission)	JIS L1099 A-1	4000	g/m2 24hr

PREPARED AND CHECKED BY



JOY KENG

PRODUCTION DEPARTMENT

HYPERBOLA

Hyperbola Textile Co., Ltd

台北市內湖區瑞光路316巷56號10樓

10F, NO.56, LN.316, RUI GUANG RD., NEI HU DIST., TAIPEI,

TAIWAN 11492

TEL: 886-2-2659-1186 FAX: 886-2-2659-1156 E-MAIL:

service@hyperbola.com.tw